
PARTS LIST

CONTENTS

MC2630RS

1. MAIN BODY ..................................................................1 ~ 2
2. ENGINE..........................................................................3 ~ 6
3. CARBURETOR, FUEL TANK.......................................7 ~ 8
4. ACCESSORIES .............................................................9 ~ 10

P/N 524179-2

2016. 12.



- 1 -

1.	MC2630RS
	 MAIN BODY

21
23

22

17

20 19 18

29

31

30

28

26

27

10

11

2

5
4

4
8

3

7
6

9
32

15
24

14

12

13

16

25



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

1-1	 364566	 MC2630RS	 1	
1-2	 215512	 Clutch Case Ass'y	 1	 Incl.3-9
1-3	 214592	 Bearing Case	 1	
1-4	 214161	 Bearing	 2	 #6000ZZ
1-5	 054676	 Snap Ring	 1	 #26

1-6	 560309	 Buffer	 1	
1-7	 214163	 Washer	 1	
1-8	 092033	 Screw	 4	 M5x15
1-9	 214593	 Driveshaft Tube Adapter	 1	
1-10	 261246	 Cap Screw	 1	 M5x25

1-11	 229091	 Clutch Drum	 1	
1-12	 236836	 Driveshaft Ass'y	 1	
1-13	 211464	 Upper Adapt	 1	
1-14	 236837	 Driveshaft Tube	 1	
1-15	 215533	 Hanging Bracket Ass'y	 1	 Incl.16

1-16	 261762	 Cap Screw	 1	 M5x14
1-17	 237165	 Joint Pipe Ass'y	 1	 Incl.18-23
1-18	 237166	 Joint Pipe	 1	
1-19	 261246	 Cap Screw	 1	 M5x25
1-20	 283139	 Screw	 1	 M5x12

1-21	 236962	 Knob	 1	 M8x26
1-22	 126990	 Nut	 1	 M8
1-23	 550131	 Washer	 1	 M8
1-24	 238126	 Label	 1	 MC2630RS
1-25	 235078	 Throttle Trigger	 1	

1-26	 231955	 Loop Handle Ass'y	 1	 Incl.27-29
1-27	 225699	 Loop Handle	 1	
1-28	 081027	 Nut	 4	 M5
1-29	 215608	 Cap Screw	 4	 M5x30x16
1-30	 220533	 Hanging Strap Ass'y	 1	 Incl.31

1-31	 231657	 Hook	 1	
1-32	 261250	 Cap Screw	 4	 M5x20



2.	MC2630RS
	 ENGINE

- 3 -

9
8

10

43

24

6
5

7

49

48
40

42
39

41

23

25

2

47

4

3

22
22

21
25

38

37

36

35 45

44

31

27

28

28

29
32

30

34

33
2046

17
16

26

16
19

15

18

12 11

61

63

50

60

51

55

52

54
53

56

57

59
58

62

14

1364
65



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 4 -

2-1	 859841	 Engine	 1	 EE262/02
2-2	 273153	 Cylinder	 1	
2-3	 282330	 Gasket	 1	
2-4	 261250	 Cap Screw	 4	 M5x20
2-5	 282579	 Insulator	 1	

2-6	 267049	 Gasket	 1	
2-7	 269826	 Screw	 2	 M5x25
2-8	 276315	 Muffler Ass'y	 1	
2-9	 266402	 Cap Screw	 2	 M5x55
2-10	 273147	 Gasket	 1	

2-11	 273618	 Under Cover	 1	
2-12	 269827	 Screw	 1	 M5x16
2-13	 276319	 Top Cover	 1	
2-14	 280144	 Tapping Screw	 1	
2-15	 273673	 Crankcase	 1	

2-16	 280488	 Bearing	 2	 PPL 6001
2-17	 261492	 Oil Seal	 1	 ISCD12287
2-18	 261386	 Oil Seal	 1	 ISCD12227
2-19	 055185	 Snap Ring	 1	 #28
2-20	 261612	 Cap Screw	 3	 M5x30

2-21	 273155	 Piston	 1	
2-22	 261496	 Piston Ring	 2	 (2)Required
2-23	 261497	 Piston Pin 	 1	
2-24	 261037	 Bearing,Needle	 1	 KBK8x11x11.8x1
2-25	 261576	 Clip,Piston	 2	

2-26	 282323	 Crankshaft/Conn.Rod Ass'y	 1	
2-27	 269168	 Clutch Ass'y	 1	 Incl.28,29
2-28	 269169	 Clutch Shoe	 2	 (2)required
2-29	 269173	 Spring, Clutch	 1	
2-30	 269647	 Clutch Bolt	 2	

2-31	 269175	 Washer	 2	 6.1x15x1.6
2-32	 261777	 Wave Washer	 2	
2-33	 283386	 Fan Cover	 1	
2-34	 269831	 Screw	 4	 M5x20
2-35	 282692	 Magneto Ass'y	 1	 Incl.36-42

2-36	 261356	 Rotor/Fan	 1	
2-37	 282693	 Ignition Coil Ass'y	 1	 Incl.38-42
2-38	 267401	 Coil	 1	
2-39	 282694	 Spark Plug Wire Ass'y	 1	 Incl.40-42
2-40	 261074	 Plug Boot	 1	

2-41	 261075	 Connector	 1	
2-42	 282695	 Spark Plug Wire	 1	
2-43	 261076	 Woodruff Key	 1	 3x10
2-44	 261417	 Nut,Rotor	 1	 M8
2-45	 280381	 Spacer	 2	



- 5 -

2.	MC2630RS
	 ENGINE

9
8

10

43

24

6
5

7

49

48
40

42
39

41

23

25

2

47

4

3

22
22

21
25

38

37

36

35 45

44

31

27

28

28

29
32

30

34

33
2046

17
16

26

16
19

15

18

12 11

61

63

50

60

51

55

52

54
53

56

57

59
58

62

14

1364
65



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 6 -

2-46	 261256	 Cap Screw	 2	 M4x25
2-47	 288264	 Spark Plug	 1	 BPMR8Y
2-48	 267492	 Lead	 1	 130L
2-49	 282880	 Wire, Lead	 1	
2-50	 282404	 Recoil Starter Ass'y	 1	 Incl.51-60

2-51	 282405	 Recoil Ass'y	 1	 Incl.52-59
2-52	 283411	 Reel	 1	
2-53	 283412	 Cam Plate	 1	
2-54	 280930	 Spring	 1	
2-55	 280931	 Spiral Spring	 1	

2-56	 267213	 Screw	 1	
2-57	 280932	 Starter Rope Ass'y	 1	 Incl.58,59
2-58	 280933	 Starter Rope	 1	
2-59	 267219	 Starter Grip	 1	
2-60	 280934	 Starter Pawl Ass'y	 1	

2-61	 280489	 Screw	 2	 M4x20
2-62	 269833	 Screw	 1	 M4x16
2-63	 276330	 Label	 1	
2-64	 284587	 Label	 1	
2-65	 286122	 Label	 1	 MARUYAMA



- 7 -

3.	MC2630RS
	 CARBURETOR, FUEL TANK

27

28

23

18
21

20

19
22

24
26

25

17

29
30

36
38

33

37

35
40

39

41

34

42

43

16

14

12

13

11
10

9

8

2

7

6

3

1

5

15

4

3132



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 8 -

3-1	 276328	 Carburetor Ass'y	 1	 Incl.2-15
3-2	 281597	 Pump Body	 1	
3-3	 262991	 Purge Body	 1	
3-4	 262992	 Cover Plate	 1	
3-5	 261874	 Primer Bulb	 1	

3-6	 283905	 Diaphragm, Meterring	 1	
3-7	 262993	 Gasket	 1	
3-8	 262994	 Diaphragm,Fuel Pump 	 1	
3-9	 282576	 Gasket	 1	
3-10	 285030	 Main Jet	 1	

3-11	 261871	 O-Ring	 1	
3-12	 261876	 E-Ring	 1	
3-13	 261658	 Swivel	 1	
3-14	 264682	 Screw	 2	
3-15	 262996	 Screw	 4	

3-16	 261864	 Gasket	 1	
3-17	 289048	 Case Ass'y	 1	 Incl.18-24
3-18	 269050	 Case Body	 1	
3-19	 289019	 Valve	 1	
3-20	 284803	 Lever	 1	

3-21	 284816	 Washer	 1	 6.4x11x0.15
3-22	 269032	 Screw	 1	
3-23	 126993	 Nut	 1	 M5
3-24	 269051	 Sleeve	 2	
3-25	 269030	 Element	 1	

3-26	 281777	 Screw	 2	 M5x55
3-27	 269580	 Cleaner Cover	 1	
3-28	 269031	 Screw	 1	 M5x12
3-29	 276310	 Fuel Tank Ass'y	 1	 Incl.30-40
3-30	 273467	 Fuel Tank	 1	

3-31	 275306	 Fuel Tank Cap Ass'y	 1	 Incl.41
3-32	 274875	 Gasket	 1	
3-33	 261696	 Breather Ass'y	 1	
3-34	 265752	 Fuel Pipe Pick-up Ass'y	 1	 Incl.35-40
3-35	 264031	 Fuel Pipe Ass'y	 1	 Incl.36-38

3-36	 261115	 Grommet	 1	
3-37	 261690	 Fuel Pipe	 1	 160L
3-38	 263038	 Return Pipe	 1	 3x6x85L
3-39	 264653	 Filter Ass'y	 1	
3-40	 261117	 Clip	 1	

3-41	 261117	 Clip	 1	
3-42	 269828	 Screw	 2	 M5x16
3-43	 281208	 Screw	 1	 M5x16



- 9 -

4.	MC2630RS
	 ACCESSORIES

3 4 5

1 2 7
6

8 9 10 11

12



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 10 -

4-1	 210418	 Box Spanner	 1	 13x19x(+)
4-2	 022865	 Double-ended Wrench	 1	 8x10
4-3	 219431	 Wrench	 1	 3mm
4-4	 219432	 Wrench	 1	 4mm
4-5	 219433	 Wrench	 1	 5mm

4-6	 234954	 Colgate Tube	 1	 60L
4-7	 234955	 Band	 1	 3.4x145L
4-8	 237671	 Instruction Manual	 1	 GB/IT/FR
4-9	 237672	 Instruction Manual	 1	 ES/PT/DE
4-10	 237673	 Instruction Manual	 1	 GR/PL/RO

4-11	 238130	 Instruction Manual	 1	 NL/HR
4-12	 524179	 Parts List	 1	 MC2630RS


